

Test Report

Report No.: A2210064324101002

Page 1 of 3

Applicant: Kunshan Yuncheng Plastic Industry Co., Ltd
Address: NO.1558 HONGHU ROAD, ECONOMIC AND TECHNICAL DEVELOPMENT ZONE, KUNSHAN CITY, JIANGSU PROVINCE

Report on the submitted sample said to be:

Sample name : BOPA
CTI Sample No. : CN04870001
Material : Polycaprolactam
Manufacturer : Kunshan Yuncheng Plastic Industry Co., Ltd
Model : 15um
Number of samples : 20 pcs
Sample status : Intact
Sample Received Date : 2021/03/03
Sample Tested Date : 2021/03/03~2021/03/19

Test Part Description: BOPA

Test Item(s): Specific migration of BPA

Test Result(s): Please refer to the following page(s).

Test Conclusion: Provide the measured result(s).

Compiled by:

Zhi Jin

Reviewed by:

Summer Ji

Approved by:

Alice Wu

Date:

2021/03/19

检验检测专用章

Technical director



Test Result(s):

No.	Test Item(s)	Unit	Test Result	DL	Test Method
1	Specific migration of BPA				
	95% ethanol (v/v), 60°C, 10d	mg/kg	N.D.	0.01	GB 31604.10-2016
	10% ethanol (v/v), 60°C, 10d	mg/kg	N.D.	0.01	GB 31604.10-2016
	4% acetic acid (v/v), 60°C, 10d	mg/kg	N.D.	0.01	GB 31604.10-2016

- Note(s):
1. DL = Detection Limit.
 2. N.D. = Not Detected (<DL).
 3. Test condition & simulant were specified by client.
 4. The test result(s) is (are) the result(s) of the first migration test.
 5. The surface to volume ratio (S/V) in actual use is unknown, the migration test was carried out and the test result(s) was (were) converted according to 6 dm²/1kg (L) regulated in the standard.

测技

测专用章

Photo(s) of the sample(s)



*** End of report ***

Attention:

- 1.This report is considered invalidated in one or more of the following conditions: no approval signature; no testing seal of CTI; no cross-page seal; altered; a copy without the red testing seal of CTI.
- 2.Without written approval of CTI, this report shall not be reproduced partly.
- 3.The sample Information is provided by the customer,and the results shown in this test report refer only to the sample(s) tested.
- 4.Unauthorized use of the test results for improper publicity is impermissible.
- 5.Objection to the test results should be raised within 7 working days from the date of receiving the report , otherwise it will not be accepted.
- 6.Scan the QR code on the first page of the report to verify the authenticity of the report. For any question, please contact the following email: fdd.checkreport@cti-cert.com.
- 7.All/part of the test items in this report are not in the scope of qualification confirmation accreditation, and should be only used for scientific research, teaching, internal quality control and product development of enterprise.

有限公司